GPH tail part list

 
0402-031 Guide pulley (with bearing) 1
0402-228 Tail unit case 1 set With screws and nut
0402-312 S-30 tail gear set 1
0402-528 SF tail rotor blade (L = 77) 2
0402-576 SE W-type tail pitch set assembly 1 set
0402-578 SE tail housing set 1 set
0402-596 SE tail blade holder 2
0402-597 SE tail housing 1 set
0402-601 SE W-type tail pitch lever 1
0402-602 SE tail pitch plate 1
0403-251 Tail gear box 1 set With screws and nut
0403-252 Tail pitch lever stay 2
0403-253 Tail pitch lever set 1
0403-306 Tail shaft with pulley 14T 1
0404-336 Tailjoint 02 1
2500-003 Brgo5XollX5ZZ 2
2500-057 Brg 03 X 06 X 2.5F ZZ 2
2500-061 Brg 04 x 09 x 4ZZ 2
2500-068 Brg 05 X 013 X 4ZZ 2
2505-006 M3 nylon nut 10
2505-013 M2.6 nut 20
2506-005 FW04X6X0.5T 10
2506-019 FW03X4.5X0.5T 10
2511-023 Cross member M3 X 15 2
2524-003 Rod end pin 10
2524-004 Double link pin type 2
2525-002 EX 05*,-A,EX 05 ball 5
2531-001 Set screw M3 X 3 10
2531-003 Set screw M4 X 4 10
2532-015 Cap screw M3 x 15 10
2532-016 Cap screw M3 X 6 2
2532-030 Cap screw M2.6 x 8 10
2532-031 Cap screw M2 X 6 10
2533-007 Pan head screw M2 X 14 20
2533-012 Pan head screw M3 X 8 20
2533-015 Pan head screw M3 X 14 20
2534-005 Tapping screw M2 X 10 sprit end 10
2534-011 Tapping screw M2.6 x 6 10
2534-018 Tapping screw M2 x 14 10
2539-015 W-type wash-out guide pin 2